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SPORTON LAB.

FCC RF Test Report

Report No. : FR521816F

In-Band Emissions

Test Result
TestMode Antenna | Freq(MHz) Result Limit Verdict

Ant9 5955 See test graph See test graph PASS
Ant8 5955 See test graph See test graph PASS
Ant9 6175 See test graph See test graph PASS
Ant8 6175 See test graph See test graph PASS
Ant9 6415 See test graph See test graph PASS
Ant8 6415 See test graph See test graph PASS
Ant9 6435 See test graph See test graph PASS
Ant8 6435 See test graph See test graph PASS
Ant9 6475 See test graph See test graph PASS
Ant8 6475 See test graph See test graph PASS
Ant9 6515 See test graph See test graph PASS
Ant8 6515 See test graph See test graph PASS
Ant9 6535 See test graph See test graph PASS
11A-CDD Ant8 6535 See test graph See test graph PASS
Ant9 6695 See test graph See test graph PASS
Ant8 6695 See test graph See test graph PASS
Ant9 6855 See test graph See test graph PASS
Ant8 6855 See test graph See test graph PASS
Ant9 6875 See test graph See test graph PASS
Ant8 6875 See test graph See test graph PASS
Ant9 6895 See test graph See test graph PASS
Ant8 6895 See test graph See test graph PASS
Ant9 6995 See test graph See test graph PASS
Ant8 6995 See test graph See test graph PASS
Ant9 7095 See test graph See test graph PASS
Ant8 7095 See test graph See test graph PASS
Ant9 7115 See test graph See test graph PASS
Ant8 7115 See test graph See test graph PASS
Ant9 5955 See test graph See test graph PASS
Ant8 5955 See test graph See test graph PASS
Ant9 6175 See test graph See test graph PASS
Ant8 6175 See test graph See test graph PASS
Ant9 6415 See test graph See test graph PASS
Ant8 6415 See test graph See test graph PASS
Ant9 6435 See test graph See test graph PASS
Ant8 6435 See test graph See test graph PASS
11AX20MIMO Ant9 6475 See test graph See test graph PASS
Ant8 6475 See test graph See test graph PASS
Ant9 6515 See test graph See test graph PASS
Ant8 6515 See test graph See test graph PASS
Ant9 6535 See test graph See test graph PASS
Ant8 6535 See test graph See test graph PASS
Ant9 6695 See test graph See test graph PASS
Ant8 6695 See test graph See test graph PASS
Ant9 6855 See test graph See test graph PASS
Ant8 6855 See test graph See test graph PASS
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Ant9 6875 See test graph See test graph PASS
Ant8 6875 See test graph See test graph PASS
Ant9 6895 See test graph See test graph PASS
Ant8 6895 See test graph See test graph PASS
Ant9 6995 See test graph See test graph PASS
Ant8 6995 See test graph See test graph PASS
Ant9 7095 See test graph See test graph PASS
Ant8 7095 See test graph See test graph PASS
Ant9 7115 See test graph See test graph PASS
Ant8 7115 See test graph See test graph PASS
Ant9 5965 See test graph See test graph PASS
Ant8 5965 See test graph See test graph PASS
Ant9 6165 See test graph See test graph PASS
Ant8 6165 See test graph See test graph PASS
Ant9 6405 See test graph See test graph PASS
Ant8 6405 See test graph See test graph PASS
Ant9 6445 See test graph See test graph PASS
Ant8 6445 See test graph See test graph PASS
Ant9 6485 See test graph See test graph PASS
Ant8 6485 See test graph See test graph PASS
Ant9 6525 See test graph See test graph PASS
Ant8 6525 See test graph See test graph PASS
LLAXAOMIMO Ant9 6565 See test graph See test graph PASS
Ant8 6565 See test graph See test graph PASS
Ant9 6685 See test graph See test graph PASS
Ant8 6685 See test graph See test graph PASS
Ant9 6845 See test graph See test graph PASS
Ant8 6845 See test graph See test graph PASS
Ant9 6885 See test graph See test graph PASS
Ant8 6885 See test graph See test graph PASS
Ant9 6925 See test graph See test graph PASS
Ant8 6925 See test graph See test graph PASS
Ant9 6965 See test graph See test graph PASS
Ant8 6965 See test graph See test graph PASS
Ant9 7085 See test graph See test graph PASS
Ant8 7085 See test graph See test graph PASS
Ant9 5985 See test graph See test graph PASS
Ant8 5985 See test graph See test graph PASS
Ant9 6145 See test graph See test graph PASS
Ant8 6145 See test graph See test graph PASS
Ant9 6385 See test graph See test graph PASS
Ant8 6385 See test graph See test graph PASS
11AX8OMIMO Ant9 6465 See test graph See test graph PASS
Ant8 6465 See test graph See test graph PASS
Ant9 6545 See test graph See test graph PASS
Ant8 6545 See test graph See test graph PASS
Ant9 6625 See test graph See test graph PASS
Ant8 6625 See test graph See test graph PASS
Ant9 6705 See test graph See test graph PASS
Ant8 6705 See test graph See test graph PASS
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Ant9 6785 See test graph See test graph PASS
Ant8 6785 See test graph See test graph PASS
Ant9 6865 See test graph See test graph PASS
Ant8 6865 See test graph See test graph PASS
Ant9 6945 See test graph See test graph PASS
Ant8 6945 See test graph See test graph PASS
Ant9 7025 See test graph See test graph PASS
Ant8 7025 See test graph See test graph PASS
Ant9 6025 See test graph See test graph PASS
Ant8 6025 See test graph See test graph PASS
Ant9 6185 See test graph See test graph PASS
Ant8 6185 See test graph See test graph PASS
Ant9 6345 See test graph See test graph PASS
Ant8 6345 See test graph See test graph PASS
11AX160MIMO Ant9 6505 See test graph See test graph PASS
Ant8 6505 See test graph See test graph PASS
Ant9 6665 See test graph See test graph PASS
Ant8 6665 See test graph See test graph PASS
Ant9 6825 See test graph See test graph PASS
Ant8 6825 See test graph See test graph PASS
Ant9 6985 See test graph See test graph PASS
Ant8 6985 See test graph See test graph PASS
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Test Graphs

11A-CDD_Ant9_5955

Spectrum | |:%l|

Ref Level 5.86 dBm Offset 15.86 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -10.79 dBm RBW 200.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.150 MHz 200.000 kHz 5.92284 GHz -68.37 dBm -57.58 dB -17.58 dB
-30,150 MHz -20,100 MHz 200,000 kHz 5.92498 GHz -68,37 dBm -57.58 dB -17.73 dB
-20.100 MHz -11.050 MHz 200.000 kHz 5.94383 GHz -44.68 dBm -33.89dB -13.79 dB
-11.050 MHz -10,050 MHz 200,000 kHz 5.94397 GHz -44.,64 dBm -33.85 dB -14.15 dB
10.050 MHz 11.050 MHz 200.000 kHz 5.96602 GHz -45.49 dBm -34.70 dB -15.40 dB
11.050 MHz 20,100 MHz 200,000 kHz 5.96612 GHz -45,60 dBm -34.81 dB -14.74 dB
20.100 MHz 30.150 MHz 200.000 kHz 5.98501 GHz -68.27 dBm -57.48 dB -17.66 dB
30,150 MHz 50,000 MHz 200,000 kHz 5.98534 GHz -68,43 dBm -57.64 dB -17.64 dB
Y
i J QD e

Date: 24.MAR.2025 15:28:49

Sporton International Inc. (ShenZhen) Page Number : A194 of A289
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP24321



saronias. FCC RF Test Report Report No. : FR521816F

11A-CDD_Ant8_5955

Spectrum | |u%1|
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Spectrum Emission Mask Standard: None
Peak Power -10.40 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -29,550 MHz 200,000 kHz 5.91965 GHz -68.07 dBm -57.67 dB -17.67 dB
-29.550 MHz -19.700 MHz 200.000 kHz 5.92549 GHz -68.48 dBm -58.07 dB -18.13 dB
-19.700 MHz -10,850 MHz 200,000 kHz 5.94411 GHz -43,78 dBm -33.37 dB -13,33 dB
-10.850 MHz -9.850 MHz 200.000 kHz 5.94416 GHz -43.77 dBm -33.37 dB -13.47 dB
9,850 MHz 10,850 MHz 200,000 kHz 5.96585 GHz -44.,29 dBm -33.88 dB -13.98 dB
10.850 MHz 19.700 MHz 200.000 kHz 5.96586 GHz -44.45 dBm -34.04 dB -14.04 dB
19,700 MHz 29,550 MHz 200,000 kHz 5.98442 GHz -68,30 dBm -57.89 dB -18.04 dB
29.550 MHz 50.000 MHz 200.000 kHz 5.98730 GHz -68.42 dBm -58.01 dB -18.01 dB
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11A-CDD_Ant9_6175

Spectrum | |:%l|

Ref Level 5.67 dBm Offset 15.67 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None

Peak Power -11.57 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -30,000 MHz 200,000 kHz 5,14472 GHz -68,42 dBm -56.,85 dB -16.85 dB
-230.000 MHz -20.,000 MHz 200.000 kHz 6.14501 GHz -68.57 dBm -56.99 dB -17.00 dB
-20,000 MHz -11,000 MHz 200,000 kHz 6.16387 GHz -45.,67 dBm -34,10 dB -13.99 dB
-11.000 MHz -10.000 MHz 200.000 kHz 6.16402 GHz -45.13 dBm -33.56 dB -13.86 dB
10,000 MHz 11.000 MHz 200,000 kHz 6.18600 GHz -45,92 dBm -34,35 dB -14.45 dB
11.000 MHz 20.000 MHz 200.000 kHz 6.18601 GHz -45.80 dBm -34.23 dB -14.22 dB
20,000 MHz 30,000 MHz 200,000 kHz 6.20486 GHz -68,85 dBm -57.28 dB -17.46 dB
30,000 MHz 50,000 MHz 200,000 kHz 6.20683 GHz -68.64 dBm -57.07 dB -17.07 dB
1 ] G e
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11A-CDD_Ant8_6175

Spectrum | |u%1|

Ref Level 5.79 dBm Offset 15.79 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -11.27 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -29.400 MHz 200,000 kHz 6.14559 GHz -68,79 dBm -57.51 dB -17.51 dB
-29.400 MHz -19.600 MHz 200.000 kHz 6.14565 GHz -69.00 dBm -57.72.dB -17.78 dB
-19.600 MHz -10,800 MHz 200,000 kHz 6.16416 GHz -44.,81 dBm -33,53 dB -13,50 dB
-10.800 MHz -9,800 MHz 200.000 kHz 6.16423 GHz -44.61 dBm -33.34 dB -13.84 dB
9,800 MHz 10,800 MHz 200,000 kHz 5,18577 GHz -44.,03 dBm -32,76 dB -13.46 dB
10.800 MHz 19.600 MHz 200.000 kHz 6.18586 GHz -44.75 dBm -33.48 dB -13.43 dB
19.600 MHz 29,400 MHz 200,000 kHz 6.20427 GHz -69,40 dBm -58,12 dB -18.29 dB
29.400 MHz 50.000 MHz 200.000 kHz 6.20500 GHz -659.17 dBm -57.90 dB -17.90 dB
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Spectrum Emission Mask Standard: None

Peak Power -11.48 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -30,000 MHz 200,000 kHz 6.38436 GHz -68.07 dBm -56,59 dB -16.59 dB
-230.000 MHz -20.,000 MHz 200.000 kHz ©6.38507 GHz -68.51 dBm -57.03 dB -17.10 dB
-20,000 MHz -11,000 MHz 200,000 kHz 6.40398 GHz -45,89 dBm -34.41 dB -14,39 dB
-11.000 MHz -10.000 MHz 200.000 kHz 6.40404 GHz -45.01 dBm -33.53 dB -14.43 dB
10,000 MHz 11.000 MHz 200,000 kHz 6.42599 GHz -45,15 dBm -33.66 dB -13.96 dB
11.000 MHz 20.000 MHz 200.000 kHz 6.42600 GHz -45.84 dBm -34.36 dB -14.35 dB
20,000 MHz 30,000 MHz 200,000 kHz 6.44496 GHz -68,69 dBm -57.21 dB -17.27 dB
30,000 MHz 50,000 MHz 200,000 kHz 6.44594 GHz -68,50 dBm -57.,02 dB -17.02 dB
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11A-CDD_Ant8_6415
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Count 100/100
@ 1Rm View
Limit ¢heck PASS

-30 dBm ‘I l \
-40 dBm \

=50 dRm \

-60 dBm / \
T “"/

-20 dBm
-90 dBm
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.16 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -29,250 MHz 200,000 kHz 6.38403 GHz -68,56 dBm -57.41 dB -17.41 dB
-29.250 MHz -19.500 MHz 200.000 kHz 6.38577 GHz -68.74 dBm -57.58 dB -17.60 dB
-19.500 MHz -10,750 MHz 200,000 kHz 6.40425 GHz -44,04 dBm -32,89 dB -12.88 dB
-10.750 MHz -9.750 MHz 200.000 kHz 6.40426 GHz -43.71 dBm -32.55 dB -12.65 dB
9,750 MHz 10,750 MHz 200,000 kHz 5,42574 GHz -46,16 dBm -35,00 dB -15.30 dB
10.750 MHz 19.500 MHz 200.000 kHz 6.42581 GHz -45.70 dBm -34.54 dB -14.49 dB
19.500 MHz 29,250 MHz 200,000 kHz 5.44407 GHz -69,16 dBm -58,00 dB -18.23 dB
29,250 MHz 50.000 MHz 200.000 kHz 6.44461 GHz -59.07 dBm -57.91dB -17.91 dB
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Spectrum Emission Mask Standard: None

Peak Power -9.70 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -30,300 MHz 200,000 kHz 6.40307 GHz -66,49 dBm -56,79 dB -16.79 dB
-30.300 MHz -20.200 MHz 200.000 kHz 6.40474 GHz -66.83 dBm -57.12 dB -17.17 dB
-20.,200 MHz -11,100 MHz 200,000 kHz 6.42387 GHz -43,48 dBm -33,78 dB -13.75 dB
-11.100 MHz -10.100 MHz 200.000 kHz ©6.42390 GHz -43.84 dBm -34.14 dB -14.24 dB
10,100 MHz 11,100 MHz 200,000 kHz 6.44609 GHz -43,95 dBm -34,25 dB -14,55 dB
11.100 MHz 20.200 MHz 200.000 kHz 6.445611 GHz -43.73 dBm -34.03 dB -14.02 dB
20,200 MHz 30,300 MHz 200,000 kHz 6.46528 GHz -66,69 dBm -56,99 dB -17.02 dB
30,300 MHz 50,000 MHz 200,000 kHz 6.46598 GHz -66,50 dBm -56,79 dB -16.79 dB
—
)i ] GRRRRERED W
Date: 24.MAR.2025 15:37:57
Sporton International Inc. (ShenZhen) Page Number : A197 of A289

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: R9C-OP24321



SPORTON LAB.

FCC RF Test Report

Report No. : FR521816F
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Spectrum Emission Mask Standard: None
Peak Power -9.98 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -30,300 MHz 200,000 kHz 6.40214 GHz -67,11 dBm 57,13 dB -17.13 dB
-30.300 MHz -20.200 MHz 200.000 kHz 6.40478 GHz -67.31 dBm -57.33dB -17.42 dB
-20.,200 MHz -11,100 MHz 200,000 kHz 6.42385 GHz -43,35 dBm -33.37 dB -13.,32 dB
-11.100 MHz -10.100 MHz 200.000 kHz ©6.42390 GHz -43.96 dBm -33.98 dB -14.08 dB
10,100 MHz 11,100 MHz 200,000 kHz 6.44609 GHz -43,03 dBm -33.05 dB -13.35 dB
11.100 MHz 20.200 MHz 200.000 kHz 6.445613 GHz -43.81 dBm -33.83 dB -13.80 dB
20,200 MHz 30,300 MHz 200,000 kHz 6.46528 GHz -67,35 dBm -57,37 dB -17.39 dB
30.300 MHz 50.000 MHz 200.000 kHz 6.46627 GHz -67.00 dBm -57.02 dB -17.02 dB
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Spectrum Emission Mask Standard: None
Peak Power -9.49 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -30,000 MHz 200,000 kHz 5.44440 GHz -66,53 dBm -57.03 dB -17.03 dB
-230.000 MHz -20.,000 MHz 200.000 kHz 6.44501 GHz -66.45 dBm -56.96 dB -16.96 dB
-20,000 MHz -11,000 MHz 200,000 kHz 6.46394 GHz -43,36 dBm -33.87 dB -13.81 dB
-11.000 MHz -10.000 MHz 200.000 kHz 6.46405 GHz -43.03 dBm -33.54 dB -14.44 dB
10,000 MHz 11.000 MHz 200,000 kHz 6.48599 GHz -42,93 dBm -33.44 dB -13.74 dB
11.000 MHz 20.000 MHz 200.000 kHz 6.48619 GHz -43.33 dBm -33.84 dB -13.67 dB
20,000 MHz 30,000 MHz 200,000 kHz 6.50467 GHz -65,65 dBm -56,16 dB -16.56 dB
30,000 MHz 50,000 MHz 200,000 kHz 6.50627 GHz -65.57 dBm -56,08 dB -16.08 dB
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Spectrum Emission Mask Standard: None
Peak Power -9.47 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -29.400 MHz 200,000 kHz 5,44544 GHz -67.47 dBm -58,00 dB -18.00 dB
-29.400 MHz -19.600 MHz 200.000 kHz 6.44569 GHz -67.63 dBm -58.16 dB -18.27 dB
-19.600 MHz -10,800 MHz 200,000 kHz 6.46415 GHz -43,10 dBm -33.64 dB -13.59 dB
-10.800 MHz -9,800 MHz 200.000 kHz 6.46425 GHz -42.79 dBm -33.33 dB -14.23 dB
9,800 MHz 10,800 MHz 200,000 kHz 5,48576 GHz -41,26 dBm -31,79 dB -12.69 dB
10.800 MHz 19.600 MHz 200.000 kHz 6.48590 GHz -42.30 dBm -32.83 dB -12.74 dB
19.600 MHz 29,400 MHz 200,000 kHz 6.50438 GHz -67,38 dBm -57.91 dB -17.94 dB
29.400 MHz 50.000 MHz 200.000 kHz 6.50547 GHz -67.12 dBm -57.65 dB -17.65 dB
I ] QAR
Date: 24.MAR.2025 15:41:13
11A-CDD_Ant9_6515
Spectrum | |:%l|
Ref Level 5.83 dém Offset 15.83 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
0 CIBHmit ¢Gheck PASS
P<200
-10 dBm
1 Ir,w "'“Nm,.,l
20 d&m {‘ jl k ‘\
-30 dBm =
-40 dBm
=58-dBm / \
-60 dBm — -
-/0dBm
-80 dBm
-390 dBm
CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.57 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -30,000 MHz 200,000 kHz 6.48460 GHz -65,20 dBm -55,63 dB -15.63 dB
-230.000 MHz -20.,000 MHz 200.000 kHz 6.48557 GHz -65.14 dBm -55.57 dB -16.26 dB
-20,000 MHz -11,000 MHz 200,000 kHz 6.50398 GHz -43,01 dBm -33.44 dB -13.42 dB
-11.000 MHz -10.000 MHz 200.000 kHz 6.50401 GHz -43.27 dBm -33.70 dB -13.80 dB
10,000 MHz 11.000 MHz 200,000 kHz 6.52599 GHz -43,79 dBm -34,22 dB -14,32 dB
11.000 MHz 20.000 MHz 200.000 kHz 6.52616 GHz -43.79 dBm -34.22 dB -14.08 dB
20,000 MHz 30,000 MHz 200,000 kHz 6.54489 GHz -65,41 dBm -55.84 dB -15.98 dB
30,000 MHz 50,000 MHz 200,000 kHz 6.54615 GHz -65,49 dBm -55,92 dB -15,92 dB
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Spectrum Emission Mask Standard: None
Peak Power -9.87 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -29.400 MHz 200,000 kHz 6.48552 GHz -66,53 dBm -56.,66 dB -16.66 dB
-29.400 MHz -19.600 MHz 200.000 kHz 6.48564 GHz -66.44 dBm -56.57 dB -16.61 dB
-19.600 MHz -10,800 MHz 200,000 kHz 6.50417 GHz -42,91 dBm -33.04 dB -13.01 dB
-10.800 MHz -9,800 MHz 200.000 kHz 6.50423 GHz -42.57 dBm -32.70 dB -13.20 dB
9,800 MHz 10,800 MHz 200,000 kHz 5,52578 GHz -43,63 dBm -33,76 dB -14.06 dB
10.800 MHz 19.600 MHz 200.000 kHz 6.52583 GHz -43.23 dBm -33.35dB -13.33 dB
19.600 MHz 29,400 MHz 200,000 kHz 6.54436 GHz -66,82 dBm -56.94 dB -16.99 dB
29.400 MHz 50.000 MHz 200.000 kHz 6.54488 GHz -66.90 dBm -57.02 dB -17.02 dB
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CF 6.535 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -7.37 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -30,000 MHz 200,000 kHz 5,50477 GHz -62,11 dBm -54,75 dB -14.75 dB
-230.000 MHz -20.,000 MHz 200.000 kHz 6.50531 GHz -51.48 dBm -54.11 dB -14.48 dB
-20,000 MHz -11,000 MHz 200,000 kHz 6.52399 GHz -40,83 dBm -33.47 dB -13.46 dB
-11.000 MHz -10.000 MHz 200.000 kHz 6.52400 GHz -41.34 dBm -33.97 dB -14.07 dB
10,000 MHz 11.000 MHz 200,000 kHz 6.54598 GHz -40,91 dBm -33,55 dB -14.05 dB
11.000 MHz 20.000 MHz 200.000 kHz 6.54603 GHz -41.69 dBm -34.32 dB -14.29 dB
20,000 MHz 30,000 MHz 200,000 kHz 6.56461 GHz -61,41 dBm -54.05 dB -14,51 dB
30,000 MHz 50,000 MHz 200,000 kHz 6.56597 GHz -62,21 dBm -54.85 dB -14.85 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.53 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -29.400 MHz 200,000 kHz 6.50556 GHz -62,65 dBm -55,12 dB -15.12 dB
-29.400 MHz -19.600 MHz 200.000 kHz 6.50627 GHz -62.38 dBm -54.84 dB -15.66 dB
-19.600 MHz -10,800 MHz 200,000 kHz 6.52419 GHz -40,06 dBm -32,52 dB -12,51 dB
-10.800 MHz -9,800 MHz 200.000 kHz 6.52421 GHz -39.83 dBm -32.30 dB -12.40 dB
9,800 MHz 10,800 MHz 200,000 kHz 6.54580 GHz -40,78 dBm -33,25 dB -13.35 dB
10.800 MHz 19.600 MHz 200.000 kHz 6.54582 GHz -40.74 dBm -33.21dB -13.19 dB
19.600 MHz 29,400 MHz 200,000 kHz 6.56436 GHz -62,31 dBm -54,77 dB -14,83 dB
29.400 MHz 50.000 MHz 200.000 kHz 6.56494 GHz -652.56 dBm -55.03 dB -15.03 dB
e
Y
J J G e

Date: 24.MAR.2025 15:50:09

11A-CDD_Ant9_6695

Spectrum | |:%l|

Ref Level 5.71 dém Offset 15.71 dB Mode Auto Sweep
Count 100/100

@ 1Rm View

0 CIBHmit ¢Gheck PASS
P<200

-10 deém i_._ ‘q&j

-20 dBm /JI J \ 4

-30 dém 7 \ L\

-40 dBm /‘ ‘\

-50 dBm M \M

60 dBm e Pl

-70 dBm —

-80 dBm

-390 dBm

CF 6.695 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -6.97 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -30,150 MHz 200,000 kHz 5,66375 GHz -60,70 dBm -53.74 dB -13.74 dB
-30.150 MHz -20.,100 MHz 200.000 kHz 6.66499 GHz -51.28 dBm -54.32 dB -14.48 dB
-20,100 MHz -11,050 MHz 200,000 kHz 5.68394 GHz -40,12 dBm -33,15 dB -13.15 dB
-11.050 MHz -10.050 MHz 200.000 kHz 6.68399 GHz -40.62 dBm -33.65 dB -14.35 dB
10.050 MHz 11,050 MHz 200,000 kHz 6.70603 GHz -40,97 dBm -34,00 dB -14,50 dB
11.050 MHz 20.100 MHz 200.000 kHz 6.70615 GHz -41.23 dBm -34.26 dB -14.17 dB
20,100 MHz 30,150 MHz 200,000 kHz 6.72508 GHz -62,10 dBm -55,13 dB -15.21 dB
30,150 MHz 50,000 MHz 200,000 kHz 6.72529 GHz -61.87 dBm -54,90 dB -14,90 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.65dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -29,250 MHz 200,000 kHz 6.66565 GHz -61,79 dBm -54.14 dB -14,14 dB
-29.250 MHz -19.500 MHz 200.000 kHz 6.66587 GHz -51.38 dBm -53.73dB -13.88 dB
-19.500 MHz -10,750 MHz 200,000 kHz 6.68424 GHz -39,71 dBm -32,06 dB -12.05 dB
-10.750 MHz -9.750 MHz 200.000 kHz 6.68427 GHz -40.02 dBm -32.37 dB -12.67 dB
9,750 MHz 10,750 MHz 200,000 kHz 5,70574 GHz -40,83 dBm -33,18 dB -13.48 dB
10.750 MHz 19.500 MHz 200.000 kHz 6.70577 GHz -40.67 dBm -33.02 dB -13.00 dB
19.500 MHz 29,250 MHz 200,000 kHz 6.72424 GHz -62,34 dBm -54.69 dB -14.70 dB
29,250 MHz 50.000 MHz 200.000 kHz 6.72496 GHz -51.84 dBm -54.19 dB -14.19 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.26 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -29,850 MHz 200,000 kHz 6.82395 GHz -60,23 dBm -52,97 dB -12,97 dB
-29.850 MHz -19.900 MHz 200.000 kHz 6.82528 GHz -60.38 dBm -53.12 dB -13.27 dB
-19.900 MHz -10,950 MHz 200,000 kHz 6.84401 GHz -40,09 dBm -32,83 dB -12.79 dB
-10.950 MHz -9,950 MHz 200.000 kHz ©6.84405 GHz -40.60 dBm -33.34 dB -13.44 dB
9,950 MHz 10,950 MHz 200,000 kHz 6.86594 GHz -41,60 dBm -34.34 dB -14.64 dB
10.950 MHz 19.900 MHz 200.000 kHz 6.86608 GHz -41.63 dBm -34.37 dB -14.26 dB
19,900 MHz 29,850 MHz 200,000 kHz 6.88465 GHz -60,30 dBm -53.04 dB -13.29 dB
29,850 MHz 50,000 MHz 200,000 kHz 6.88498 GHz -60,47 dBm -53,21 dB -13.21 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.89 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -29.400 MHz 200,000 kHz 6.82529 GHz -60,90 dBm -53.01 dB -13.01 dB
-29.400 MHz -19.600 MHz 200.000 kHz 6.82566 GHz -60.75 dBm -52.87 dB -12.93 dB
-19.600 MHz -10,800 MHz 200,000 kHz 6.84402 GHz -40,46 dBm -32,57 dB -12.40 dB
-10.800 MHz -9,800 MHz 200.000 kHz ©6.84423 GHz -39.94 dBm -32.05 dB -12.55 dB
9,800 MHz 10,800 MHz 200,000 kHz 6.86580 GHz -41,72 dBm -33.84 dB -13.94 dB
10.800 MHz 19.600 MHz 200.000 kHz 6.86582 GHz -41.61 dBm -33.72dB -13.71 dB
19.600 MHz 29,400 MHz 200,000 kHz 6.88436 GHz -60,99 dBm -53,10 dB -13.16 dB
29.400 MHz 50.000 MHz 200.000 kHz 6.88462 GHz -51.07 dBm -53.18 dB -13.18 dB
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Spectrum Emission Mask Standard: None
Peak Power -8.21 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -29,850 MHz 200,000 kHz 6.84490 GHz -61,71 dBm -53,51 dB -13.51 dB
-29.850 MHz -19.900 MHz 200.000 kHz 6.84519 GHz -61.74 dBm -53.53 dB -13.58 dB
-19.900 MHz -10,950 MHz 200,000 kHz 6.86403 GHz -41,27 dBm -33.07 dB -13.04 dB
-10.950 MHz -9,950 MHz 200.000 kHz ©6.86406 GHz -41.63 dBm -33.42 dB -13.52 dB
9,950 MHz 10,950 MHz 200,000 kHz 6.88594 GHz -40,80 dBm -32,59 dB -12,89 dB
10.950 MHz 19.900 MHz 200.000 kHz 6.88603 GHz -41.49 dBm -33.29 dB -13.21 dB
19,900 MHz 29,850 MHz 200,000 kHz 5,90442 GHz -61,68 dBm -53.47 dB -14,00 dB
29,850 MHz 50,000 MHz 200,000 kHz 6.90499 GHz 61,79 dBm -53,59 dB -13,59 dB
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Spectrum Emission Mask Standard: None
Peak Power -9.01 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -29,250 MHz 200,000 kHz 6.84556 GHz -61,28 dBm -52.,27 dB -12,27 dB
-29.250 MHz -19.500 MHz 200.000 kHz 6.84621 GHz -651.55 dBm -52.54 dB -13.10 dB
-19.500 MHz -10,750 MHz 200,000 kHz 6.86425 GHz -41.,04 dBm -32,03 dB -12,03 dB
-10.750 MHz -9.750 MHz 200.000 kHz 6.86425 GHz -41.06 dBm -32.05 dB -12.15 dB
9,750 MHz 10,750 MHz 200,000 kHz 5,88573 GHz -41,36 dBm -32,35 dB -12.85 dB
10.750 MHz 19.500 MHz 200.000 kHz ©6.88582 GHz -41.59 dBm -32.58 dB -12.52 dB
19.500 MHz 29,250 MHz 200,000 kHz 6.90407 GHz -61,72 dBm 52,71 dB -12.94 dB
29,250 MHz 50.000 MHz 200.000 kHz 6.90432 GHz -51.64 dBm -52.63 dB -12.63 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.58 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -29,700 MHz 200,000 kHz 5,86470 GHz -61.24 dBm -53.66 dB -13.66 dB
-29.700 MHz -19.800 MHz 200.000 kHz 6.86566 GHz -51.53 dBm -53.95dB -14.39 dB
-19.800 MHz -10,900 MHz 200,000 kHz 6.88408 GHz -41,15 dBm -33.57 dB -13.55 dB
-10.900 MHz -9,900 MHz 200.000 kHz 6.88411 GHz -41.13 dBm -33.55dB -13.86 dB
9,900 MHz 10,900 MHz 200,000 kHz 6.90590 GHz -41,24 dBm -33.66 dB -13.76 dB
10.900 MHz 19.800 MHz 200.000 kHz 6.90590 GHz -40.98 dBm -33.40 dB -13.40 dB
19,800 MHz 29,700 MHz 200,000 kHz 6.92468 GHz -61,11 dBm -53.54 dB -13.57 dB
29,700 MHz 50,000 MHz 200,000 kHz 6.92500 GHz -60,85 dBm -53.27 dB -13.27 dB
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Spectrum Emission Mask Standard: None
Peak Power -8.29 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -29.400 MHz 200,000 kHz 6.86560 GHz -60,71 dBm -52,42 dB -12.42 dB
-29.400 MHz -19.600 MHz 200.000 kHz 6.86561 GHz -51.04 dBm -52.75dB -12.76 dB
-19.600 MHz -10,800 MHz 200,000 kHz 6.88415 GHz -41,33 dBm -33.04 dB -12,99 dB
-10.800 MHz -9,800 MHz 200.000 kHz ©6.88422 GHz -40.76 dBm -32.47 dB -12.77 dB
9,800 MHz 10,800 MHz 200,000 kHz 6.90580 GHz -41,68 dBm -33,39 dB -13.49 dB
10.800 MHz 19.600 MHz 200.000 kHz 6.90584 GHz -41.11 dBm -32.82 dB -12.79 dB
19.600 MHz 29,400 MHz 200,000 kHz 6.92439 GHz -59,30 dBm -51,01 dB -11.03 dB
29.400 MHz 50.000 MHz 200.000 kHz 6.92561 GHz -59.12 dBm -50.83 dB -10.83 dB
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CF 6.995 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -7.93 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -28,800 MHz 200,000 kHz 6.96558 GHz -60,34 dBm -52,41 dB -12.41 dB
-28.800 MHz -19.200 MHz 200.000 kHz 6.96651 GHz -60.24 dBm -52.31dB -12.69 dB
-19.200 MHz -10,600 MHz 200,000 kHz 6.98438 GHz -40,05 dBm -32,12 dB -12,10 dB
-10.600 MHz -9.600 MHz 200.000 kHz ©6.98440 GHz -39.65 dBm -31.73dB -11.83 dB
9.600 MHz 10,600 MHz 200,000 kHz 7.00558 GHz -40,16 dBm -32,23 dB -12,53 dB
10.600 MHz 19.200 MHz 200.000 kHz 7.00561 GHz -40.61 dBm -32.69 dB -12.67 dB
19,200 MHz 28,800 MHz 200,000 kHz 7.02365 GHz -61.74 dBm -53.81 dB -14,00 dB
28,800 MHz 50,000 MHz 200,000 kHz 7.02395 GHz -61,78 dBm -53,85 dB -13.85 dB
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Spectrum Emission Mask Standard: None
Peak Power -8.30 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -30,600 MHz 200,000 kHz 6.96369 GHz -60,47 dBm -52,17 dB -12,17 dB
-30.600 MHz -20.400 MHz 200.000 kHz 6.96497 GHz -59.72 dBm -51.42 dB -12.08 dB
-20,400 MHz -11.200 MHz 200,000 kHz 6.98380 GHz -42,00 dBm -33,70 dB -13.70 dB
-11.200 MHz -10.200 MHz 200.000 kHz 6.98382 GHz -42.07 dBm -33.78 dB -14.08 dB
10.200 MHz 11,200 MHz 200,000 kHz 7.00619 GHz -43,54 dBm -35.24 dB -15.54 dB
11.200 MHz 20.400 MHz 200.000 kHz 7.00624 GHz -43.47 dBm -35.17 dB -15.13 dB
20,400 MHz 30,600 MHz 200,000 kHz 7.02559 GHz -61,28 dBm -52,98 dB -12,99 dB
30.600 MHz 50.000 MHz 200.000 kHz 7.02618 GHz -51.97 dBm -53.67 dB -13.67 dB
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Spectrum Emission Mask Standard: None
Peak Power -8.88 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -30,750 MHz 200,000 kHz 7.06400 GHz -62,43 dBm -53,55 dB -13.55 dB
-30.750 MHz -20.500 MHz 200.000 kHz 7.06433 GHz -62.50 dBm -53.62 dB -13.71 dB
-20.,500 MHz -11.250 MHz 200,000 kHz 7.08365 GHz -43,89 dBm -35,02 dB -14,93 dB
-11.250 MHz -10.250 MHz 200.000 kHz 7.08377 GHz -43.58 dBm -34.70 dB -15.00 dB
10,250 MHz 11.250 MHz 200,000 kHz 7.10624 GHz -44,12 dBm -35.24 dB -15.54 dB
11.250 MHz 20.500 MHz 200.000 kHz 7.10628 GHz -43.93 dBm -35.05 dB -15.03 dB
20,500 MHz 30,750 MHz 200,000 kHz 7.12561 GHz -63,46 dBm -54.,58 dB -14.75 dB
30,750 MHz 50,000 MHz 200,000 kHz 7.12619 GHz -63,05 dBm -54.17 dB -14,17 dB
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10001 pts Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -9.02 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |

-50,000 MHz -29,250 MHz 200,000 kHz 7.06565 GHz -60.64 dBm -51,62 dB -11.62 dB
-29.250 MHz -19.500 MHz 200.000 kHz 7.06589 GHz -60.54 dBm -51.52dB -11.68 dB
-19.500 MHz -10,750 MHz 200,000 kHz 7.08420 GHz -41,18 dBm -32,17 dB -12,12 dB
-10.750 MHz -9.750 MHz 200.000 kHz 7.08427 GHz -40.91 dBm -31.89dB -12.19 dB

9,750 MHz 10,750 MHz 200,000 kHz 7.10574 GHz -41,56 dBm -32.54 dB -12.84 dB
10.750 MHz 19.500 MHz 200.000 kHz 7.10579 GHz -41.17 dBm -32.15dB -12.12 dB
19.500 MHz 29,250 MHz 200,000 kHz 7.12399 GHz -61,83 dBm -52,81 dB -13.13 dB
29,250 MHz 50.000 MHz 200.000 kHz 7.12622 GHz -52.10 dBm -53.08 dB -13.08 dB

I I T
Date: 24.MAR.2025 16:05:00

11A-CDD_Ant9_7115

Spectrum |

(=)

Count 100/100

Ref Level 5.28 dém

Offset 16.28 db Mode Auto Sweep

@ 1Rm View

Limit ¢heck

PABS

=T

=SOdBm

oy

-60 dBm

-70 dBm

-80 dBm

-90 dBm

CF 7.115 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -9.02 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |

-50,000 MHz -29,250 MHz 200,000 kHz 7.08568 GHz -61,90 dBm -52,88 dB -12.88 dB
-29.250 MHz -19.500 MHz 200.000 kHz 7.08594 GHz -61.67 dBm -52.65 dB -12.89 dB
-19.500 MHz -10,750 MHz 200,000 kHz 7.10424 GHz -41,28 dBm -32,26 dB -12.24 dB
-10.750 MHz -9.750 MHz 200.000 kHz 7.10426 GHz -41.68 dBm -32.66 dB -12.76 dB
9,750 MHz 10,750 MHz 200,000 kHz 7.12575 GHz -41,99 dBm -32,97 dB -13.07 dB
10.750 MHz 19.500 MHz 200.000 kHz 7.12580 GHz -42.16 dBm -33.14 dB -13.10 dB
19.500 MHz 29,250 MHz 200,000 kHz 7.14400 GHz -61.27 dBm -52,25 dB -12,56 dB
29,250 MHz 50,000 MHz 200,000 kHz 7.14529 GHz 651,72 dBm -52,69 dB -12,69 dB
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Spectrum Emission Mask

Peak Power -9.03 dBm

Standard: None

RBW 200.000 kHz

Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -30,900 MHz 200,000 kHz 7.08408 GHz -59.84 dBm -50,81 dB -10.81 dB
-230.900 MHz -20.600 MHz 200.000 kHz 7.08437 GHz -59.80 dBm -50.77 dB -11.08 dB
-20.600 MHz -11,300 MHz 200,000 kHz 7.10367 GHz -43,25 dBm -34,22 dB -14,20 dB
-11.300 MHz -10.300 MHz 200.000 kHz 7.10372 GHz -43.17 dBm -34.14 dB -14.44 dB

10,300 MHz 11,300 MHz 200,000 kHz 7.12629 GHz -43,93 dBm -34,90 dB -15.00 dB
11,200 MHz 20.600 MHz 200.000 kHz 7.12634 GHz -43.97 dBm -34.94 dB -14.91 dB
20,600 MHz 30,900 MHz 200,000 kHz 7.14558 GHz -60,25 dBm -51,22 dB -11.60 dB
30.900 MHz 50.000 MHz 200.000 kHz 7.14693 GHz -60.35 dBm -51.32 dB -11.32 dB
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Spectrum Emission Mask

Range Low | Range Up

Peak Power -11.93 dBm

Standard: None

RBW 200.000 kHz

Date: 24.MAR.2025 16:09:00

RBW | Frequency | Powerabs | PowerRel | ALimit |
-50.000 MHz -32,250 MHz | 200,000 kHz 5.92263 GHz -68.65 dBm -56,72 dB -16,72 dB
-32.250 MHz -21.500 MHz | 200.000 kHz 5.92288 GHz -68.46 dBm -56.53 dB -16.67 dB
-21.500 MHz -11,750 MHz | 200,000 kHz 5.94322 GHz -49.72 dBm -37.79 dB -17.76 dB
-11.750 MHz -10.750 MHz | 200.000 kHz 5.94326 GHz -49.53 dBm -37.60 dB -17.70 de
10,750 MHz 11,750 MHz | 200,000 kHz 5.96669 GHz -49,39 dBm -37.46 dB -18.56 dB
11,750 MHz 21,500 MHz | 200,000 kHz 5.96686 GHz -49.12 dBm -37.19.dB -17.10 de
21,500 MHz 32,250 MHz | 200,000 kHz 5.98714 GHz -69,07 dBm -57,14 dB -17.26 dB
32,250 MHz 50,000 MHz | 200,000 kHz 5.98806 GHz -68.80 dBm -56,86 dB -16.86 dB
—
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Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -11.55dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -31,650 MHz 200,000 kHz 5.92106 GHz -69.,68 dBm -58,13 dB -18.13 dB
-31.650 MHz -21,100 MHz 200.000 kHz 5.92352 GHz -70.07 dBm -58.52 dB -18.71 dB
-21,100 MHz -11,550 MHz 200,000 kHz 5.94344 GHz -48,35 dBm -36,80 dB -16.80 dB
-11.550 MHz -10.550 MHz 200.000 kHz 5.94356 GHz -47.76 dBm -36.21dB -18.31 dB
10,550 MHz 11,550 MHz 200,000 kHz 5.96648 GHz -48,47 dBm -36,92 dB -18.22 dB
11.550 MHz 21.100 MHz 200.000 kHz 5.96661 GHz -49.55 dBm -38.00 dB -17.96 dB
21,100 MHz 31.650 MHz 200,000 kHz 5.98643 GHz -69,99 dBm -58.44 dB -18.70 dB
31.650 MHz 50.000 MHz 200.000 kHz 5.98832 GHz -59.87 dBm -58.32 dB -18.32 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.02 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32.,850 MHz 200,000 kHz 6.14166 GHz -67.65 dBm -55,63 dB -15.63 dB
-32.850 MHz -21.900 MHz 200.000 kHz 6.14245 GHz -67.71 dBm -55.69 dB -16.02 dB
-21,900 MHz -11,950 MHz 200,000 kHz 6.16293 GHz -50,00 dBm -37.98 dB -17.88 dB
-11.950 MHz -10.950 MHz 200.000 kHz 6.16306 GHz -51.26 dBm -39.23 dB -19.33 dB
10,950 MHz 11,950 MHz 200,000 kHz 6.18693 GHz -51,39 dBm -39.37 dB -19.87 dB
11.950 MHz 21.900 MHz 200.000 kHz 6.18717 GHz -51.34 dBm -39.32 dB -19.14 dB
21,900 MHz 32,850 MHz 200,000 kHz 6.20760 GHz -68.47 dBm -56.,45 dB -16.73 dB
32,850 MHz 50,000 MHz 200,000 kHz 6.20791 GHz -68,37 dBm -56,35 dB -16.35 dB
—
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Spectrum Emission Mask Standard: None

Peak Power -11.65dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,250 MHz 200,000 kHz 6.14180 GHz -67.87 dBm -56,22 dB -16.22 dB
-32.250 MHz -21.500 MHz 200.000 kHz ©6.14288 GHz -68.17 dBm -56.52 dB -16.65 dB
-21.500 MHz -11,750 MHz 200,000 kHz 6.16308 GHz -50,40 dBm -38,75 dB -18.61 dB
-11.750 MHz -10.750 MHz 200.000 kHz 6.16327 GHz -50.72 dBm -39.07 dB -19.37 dB
10,750 MHz 11,750 MHz 200,000 kHz 5,18670 GHz -49,39 dBm -37.74 dB -18.84 dB
11.750 MHz 21.500 MHz 200.000 kHz 6.18699 GHz -50.06 dBm -38.41 dB -18.21 dB
21,500 MHz 32,250 MHz 200,000 kHz 6.20718 GHz -68,78 dBm -57,13 dB -17.21 dB
32,250 MHz 50.000 MHz 200.000 kHz 6.20802 GHz -68.60 dBm -56.95 dB -16.95 dB
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CF 6.415 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -12.14 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -31,650 MHz 200,000 kHz 6.38300 GHz -68,08 dBm -55.94 dB -15.94 dB
-31.650 MHz -21,100 MHz 200.000 kHz 6.38357 GHz -68.06 dBm -55.93 dB -16.18 dB
-21,100 MHz -11,550 MHz 200,000 kHz 5,40341 GHz -48,37 dBm -36,23 dB -16.19 dB
-11.550 MHz -10.550 MHz 200.000 kHz ©6.40347 GHz -49.97 dBm -37.83 dB -18.13 dB
10,550 MHz 11,550 MHz 200,000 kHz 6.42654 GHz -49,73 dBm -37,59 dB -17.69 dB
11.550 MHz 21.100 MHz 200.000 kHz 6.42661 GHz -50.03 dBm -37.89 dB -17.84 dB
21,100 MHz 31.650 MHz 200,000 kHz 6.44632 GHz -68,03 dBm -55,89 dB -16.27 dB
31,650 MHz 50,000 MHz 200,000 kHz 6.45159 GHz -68,03 dBm -55,89 dB -15,89 dB
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Spectrum Emission Mask Standard: None
Peak Power -11.64 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,700 MHz 200,000 kHz 6.38226 GHz -68,39 dBm -56,75 dB -16.75 dB
-32.700 MHz -21.800 MHz 200.000 kHz 6.38241 GHz -68.38 dBm -56.74 dB -16.87 dB
-21.800 MHz -11,900 MHz 200,000 kHz 6.40299 GHz -49,55 dBm -37.91 dB -17.82 dB
-11.900 MHz -10.900 MHz 200.000 kHz 6.40311 GHz -51.13 dBm -39.49 dB -19.59 dB
10,900 MHz 11,900 MHz 200,000 kHz 6.42684 GHz -51,19 dBm -39,55 dB -20.85 dB
11.900 MHz 21.800 MHz 200.000 kHz 6.42707 GHz -51.71 dBm -40.07 dB -19.94 dB
21,800 MHz 32,700 MHz 200,000 kHz 6.44759 GHz -69,28 dBm -57.64 dB -17.77 dB
32,700 MHz 50.000 MHz 200.000 kHz 6.44862 GHz -58.88 dBm -57.24 dB -17.24 dB
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CF 6.435 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -10.32 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,100 MHz 200,000 kHz 6.39869 GHz -66,87 dBm -56,55 dB -16.55 dB
-32.100 MHz -21.400 MHz 200.000 kHz 6.40299 GHz -67.13 dBm -56.82 dB -16.91 dB
-21.,400 MHz -11,700 MHz 200,000 kHz 6.42328 GHz -47,10 dBm -36,78 dB -16.76 dB
-11.700 MHz -10.700 MHz 200.000 kHz 6.42332 GHz -47.33 dBm -37.02 dB -17.32 dB
10,700 MHz 11,700 MHz 200,000 kHz 6.44664 GHz -47,30 dBm -36,99 dB -18.29 dB
11.700 MHz 21.400 MHz 200.000 kHz 6.44674 GHz -47.71 dBm -37.40 dB -17.36 dB
21,400 MHz 32,100 MHz 200,000 kHz 6.46703 GHz -67,22 dBm -56,91 dB -16.99 dB
32,100 MHz 50,000 MHz 200,000 kHz 6.47002 GHz -66,92 dBm -56,60 dB -16.60 dB
i ) QERRRRRED W

Date: Z4.MAR.2025 16:16:56

Sporton International Inc. (ShenZhen) Page Number : A211 of A289
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP24321



saronias. FCC RF Test Report Report No. : FR521816F

11AX20MIMO_Ant8_6435

Spectrum | |u%1|
Ref Level 6.20 dBm Offset 16.20 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
0 dE\I imit ¢heck PASS
P=20d
-10 dBm f \]
-20 dBm / k
-30 dBm
/ \—‘,
-40 dBm
L T
S0 dBm
-60 dBm ‘/ \,.,
A_._.—MM R Y
7O
-80 dBm
-90 dBm
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.53 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,550 MHz 200,000 kHz 6.40212 GHz -67,40 dBm -56,87 dB -16.87 dB
-32.550 MHz -21.700 MHz 200.000 kHz 6.40245 GHz -67.56 dBm -57.03 dB -17.04 dB
-21.,700 MHz -11,850 MHz 200,000 kHz 6.42307 GHz -47,76 dBm -37.23 dB -17.16 dB
-11.850 MHz -10.850 MHz 200.000 kHz 6.42321 GHz -46.55 dBm -36.02 dB -17.32 dB
10.850 MHz 11,850 MHz 200,000 kHz 6.44685 GHz -47,90 dBm -37.,36 dB -17.46 dB
11.850 MHz 21.700 MHz 200.000 kHz 6.44686 GHz -46.78 dBm -36.25 dB -16.23 dB
21,700 MHz 32,550 MHz 200,000 kHz 6.46753 GHz -67.68 dBm -57,14 dB -17.17 dB
32.550 MHz 50.000 MHz 200.000 kHz 6.46830 GHz -67.61 dBm -57.07 dB -17.07 dB
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Spectrum Emission Mask Standard: None
Peak Power -10.02 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32.,850 MHz 200,000 kHz 6.44024 GHz -67.,28 dBm -57.26 dB -17.26 dB
-32.850 MHz -21.900 MHz 200.000 kHz 6.44233 GHz -67.04 dBm -57.02 dB -17.22 dB
-21,900 MHz -11,950 MHz 200,000 kHz 6.46293 GHz -48,21 dBm -38,19 dB -18.09 dB
-11.950 MHz -10.950 MHz 200.000 kHz 6.46307 GHz -48.24 dBm -38.22 dB -18.52 dB
10,950 MHz 11,950 MHz 200,000 kHz 6.48694 GHz -49,28 dBm -39,26 dB -19.56 dB
11.950 MHz 21.900 MHz 200.000 kHz 6.48699 GHz -48.67 dBm -38.65 dB -18.62 dB
21,900 MHz 32,850 MHz 200,000 kHz 5,50779 GHz -67,12 dBm -57,10 dB -17.16 dB
32,850 MHz 50,000 MHz 200,000 kHz 5,50845 GHz -66,70 dBm -56,68 dB -16.68 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -31,650 MHz 200,000 kHz 6.44305 GHz -67.,82 dBm -57.98 dB -17.98 dB
-31.650 MHz -21,100 MHz 200.000 kHz ©6.44353 GHz -67.90 dBm -58.06 dB -18.27 dB
-21,100 MHz -11,550 MHz 200,000 kHz 6.46339 GHz -47,79 dBm -37.95 dB -17.90 dB
-11.550 MHz -10.550 MHz 200.000 kHz 6.46347 GHz -47.14 dBm -37.30 dB -17.60 dB
10,550 MHz 11,550 MHz 200,000 kHz 6.48653 GHz -46,27 dBm -36,42 dB -16.92 dB
11.550 MHz 21.100 MHz 200.000 kHz 6.48663 GHz -46.68 dBm -36.83 dB -16.77 dB
21,100 MHz 31.650 MHz 200,000 kHz 6.50664 GHz -67.,78 dBm -57.93 dB -17.95 dB
31.650 MHz 50.000 MHz 200.000 kHz 6.50678 GHz -67.27 dBm -57.42 dB -17.42 dB
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Spectrum Emission Mask Standard: None
Peak Power -10.21 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,550 MHz 200,000 kHz 6.48239 GHz -65,69 dBm -55,48 dB -15.48 dB
-32.550 MHz -21.700 MHz 200.000 kHz 6.48251 GHz -66.00 dBm -55.79 dB -15.85 dB
-21.,700 MHz -11,850 MHz 200,000 kHz 6.50312 GHz -47,40 dBm -37,19 dB -17.16 dB
-11.850 MHz -10.850 MHz 200.000 kHz 6.50317 GHz -48.01 dBm -37.80 dB -18.10 dB
10.850 MHz 11,850 MHz 200,000 kHz 6.52682 GHz -48,34 dBm -38,13 dB -18.83 dB
11.850 MHz 21.700 MHz 200.000 kHz 6.52705 GHz -48.42 dBm -38.22 dB -18.06 dB
21,700 MHz 32,550 MHz 200,000 kHz 5.54748 GHz -65,86 dBm -55,65 dB -15.73 dB
32,550 MHz 50,000 MHz 200,000 kHz 6.54903 GHz -65,90 dBm -55,70 dB -15.70 dB
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Spectrum Emission Mask

Standard: None

Peak Power -10.49 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50.000 MHz -32,550 MHz | 200,000 kHz 6.48211 GHz -67.46 dBm -56,97 dB -16.97 dB
-32.550 MHz -21.700 MHz | 200.000 kHz 6.48247 GHz -67.47 dBm -56.98 dB -17.00 dB
-21.700 MHz -11,850 MHz | 200,000 kHz 6.50303 GHz -49.29 dBm -38,80 dB -18,70 dB
-11.850 MHz -10.850 MHz | 200.000 kHz 6.50319 GHz -48.29 dBm -37.80 dB -18.70 dB
10.850 MHz 11,850 MHz | 200,000 kHz 6.52682 GHz -48.56 dBm -38.07 dB -18,77 dB
11,850 MHz 21,700 MHz | 200,000 kHz 6.52698 GHz -49.30 dBm -38.81 dB -18.71 dB
21.700 MHz 32,550 MHz | 200,000 kHz 6.54755 GHz -67.59 dBm -57.10 dB -17.11 dB
32.550 MHz 50,000 MHz | 200,000 kHz 6.54859 GHz -67.44 dBm -56.95 dB -16.95 dB
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Peak Power -7.84 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |

-50.000 MHz -32,250 MHz | 200,000 kHz 6.50230 GHz -63.00 dBm -55.16 dB -15.16 dB
-32.250 MHz -21.500 MHz | 200.000 kHz 6.50310 GHz -62.89 dBm -55.05 dB -15.44 dB
-21.500 MHz -11,750 MHz | 200,000 kHz 6.52305 GHz -45,24 dBm -37.40 dB -17.23 dB
-11.750 MHz -10.750 MHz | 200.000 kHz 6.52328 GHz -45.28 dBm -37.44 dB -18.14 dB
10,750 MHz 11,750 MHz | 200,000 kHz 6.54674 GHz -45.31 dBm -37.46 dB -17.56 dB
11,750 MHz 21,500 MHz | 200,000 kHz 6.54692 GHz -45.76 dBm -37.92 dB -17.78 dB
21,500 MHz 32,250 MHz | 200,000 kHz 5.56724 GHz -63.25 dBm -55.41 dB -15.42 dB
32,250 MHz 50,000 MHz | 200,000 kHz 6.56808 GHz -63.18 dBm -55,34 dB -15,34 dB
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-50,000 MHz -32,100 MHz 200,000 kHz 6.50286 GHz -63,14 dBm -54,99 dB -14,99 dB
-32.100 MHz -21.400 MHz 200.000 kHz 6.50291 GHz -653.31 dBm -55.16 dB -15.17 dB
-21.,400 MHz -11,700 MHz 200,000 kHz 6.52313 GHz -45,39 dBm -37.25 dB -17.11 dB
-11.700 MHz -10.700 MHz 200.000 kHz 6.52334 GHz -45.39 dBm -37.25dB -17.95 dB
10,700 MHz 11,700 MHz 200,000 kHz 6.54669 GHz -45,17 dBm -37.03 dB -17.33 dB
11.700 MHz 21.400 MHz 200.000 kHz 6.54677 GHz -45.29 dBm -37.15dB -17.10 dB
21,400 MHz 32,100 MHz 200,000 kHz 6.56709 GHz -63,45 dBm -55,31 dB -15,32 dB
32,100 MHz 50.000 MHz 200.000 kHz 6.56740 GHz -53.48 dBm -55.34 dB -15.34 dB
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-50,000 MHz -32,100 MHz 200,000 kHz 6.66239 GHz -60,49 dBm -52.,86 dB -12.86 dB
-32.100 MHz -21.400 MHz 200.000 kHz 6.66291 GHz -60.77 dBm -53.14 dB -13.15 dB
-21.,400 MHz -11,700 MHz 200,000 kHz 6.68330 GHz -43,55 dBm -35,92 dB -15.91 dB
-11.700 MHz -10.700 MHz 200.000 kHz 6.68331 GHz -44.27 dBm -36.64 dB -16.74 dB
10,700 MHz 11,700 MHz 200,000 kHz 6.70669 GHz -45,11 dBm -37.47 dB -17.57 dB
11.700 MHz 21.400 MHz 200.000 kHz 6.70671 GHz -44.65 dBm -37.02 dB -17.01 dB
21,400 MHz 32,100 MHz 200,000 kHz 6.72707 GHz -61,38 dBm -53,75 dB -13.79 dB
32,100 MHz 50,000 MHz 200,000 kHz 6.72715 GHz -651,42 dBm -53,79 dB -13.79 dB
—
i ) | CEEEEEERC
Date: 24.MAR.2025 16:46:25

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: R9C-OP24321

Page Number : A215 of A289



SPORTON LAB.

FCC RF Test Report

Report No. : FR521816F

11AX20MIMO_Ant8_6695
Spectrum | |u%1|
Ref Level 5.89 dBm Offset 15.89 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
o clBII_nn‘mt ¢heck PASS
P<200
-10 dBm {,’_ _'\7
-20 dBm J \\
-30 dBm —
-40 dBm ‘/J \-
-50dBm
-60 dBm Mﬂ M-w._
— i P N
-70 dBm
-80 dBm
-390 dBm
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
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Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,250 MHz 200,000 kHz 6.66234 GHz -62,10 dBm -53,98 dB -13.98 dB
-32.250 MHz -21.500 MHz 200.000 kHz 6.66293 GHz -51.96 dBm -53.84 dB -14.03 dB
-21.500 MHz -11,750 MHz 200,000 kHz 6.68323 GHz -44.,84 dBm -36,72 dB -16.70 dB
-11.750 MHz -10.750 MHz 200.000 kHz 6.68327 GHz -45.30 dBm -37.17 dB -17.47 dB
10,750 MHz 11,750 MHz 200,000 kHz 5,70673 GHz -45,57 dBm -37.44 dB -17.94 dB
11.750 MHz 21.500 MHz 200.000 kHz 6.70677 GHz -45.49 dBm -37.37 dB -17.36 dB
21,500 MHz 32,250 MHz 200,000 kHz 6.72706 GHz -62,28 dBm -54,16 dB -14,38 dB
32,250 MHz 50.000 MHz 200.000 kHz 6.72771 GHz -52.38 dBm -54.25 dB -14.25 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,400 MHz 200,000 kHz 6.82228 GHz -60,78 dBm -53.07 dB -13.07 dB
-32.400 MHz -21.600 MHz 200.000 kHz 6.82266 GHz -60.68 dBm -52.96 dB -13.02 dB
-21.600 MHz -11,800 MHz 200,000 kHz 6.84316 GHz -44.,45 dBm -36,73 dB -16.70 dB
-11.800 MHz -10.800 MHz 200.000 kHz 6.84323 GHz -45.11 dBm -37.39 dB -17.89 dB
10,800 MHz 11,800 MHz 200,000 kHz 5.86676 GHz -45,38 dBm -37.66 dB -18.56 dB
11.800 MHz 21.600 MHz 200.000 kHz 6.86684 GHz -45.80 dBm -38.08 dB -18.06 dB
21,600 MHz 32,400 MHz 200,000 kHz 6.88735 GHz -61,08 dBm -53,36 dB -13.42 dB
32,400 MHz 50,000 MHz 200,000 kHz 5,88746 GHz -651,08 dBm -53,36 dB -13.36 dB
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